15+0.10 (F)

o 410,30

21x0.20
18.5 oE 1
O & L == FERASH. haE
B\ / . HE | 5
i 2P ON-OFF
) L OO
@ WSE L. HLE 2/8A 250V AC
! ! | 2 2% P BE =100MQ
06£0.03 || B)4 540,05
(a) e D e 3 2 L <50mQ
18,7 584046 (D) 1 EL 3R B () [8])| =1500V/1min
21+0.20 (E) | S8 5k ;104&
. FER IR R 98% (40°C)
GEC GREEN A LRIREFHRAF
ELECTRONICS CUOMPANY
www.greenelec.cokr
it || EEocHs | % £ (B M AL TR FF o=
B B # i X B K #
5| K| B v |
¥ B it KCD1-101A
H M 3t ik ® K
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SPECIFICATION FOR APPROVAL

Zﬂi
-

2 (Model): KCD1-101 A
a2 (Name) : BEIEH o<

ROCKER SWITCH
Y B HEE = R#&IA
. Customer
Bdit Check Approved Approved

-

BRI g Yk

WL HHE A R A A /ZHEIIANG ZHONGXUN ELECTRONICS CO., LTD.
WL SR TR - Tk X

QICUN INDUSTRY ZONE,HONGQIAO,YUEQING,ZHEJIANG,CHINA

LT (TEL): 86-577-62372817 {4 HL(FAX): 86-577-62351068
Http://www.zxgroup.com E-mail:zxdz@zxgroup.com



x> ZHEJIANG ZHONGXUN ELECTRONIC CO.,LTD.
AIHPNEFERAF
Sample Inspection Report
HEFelRBEHRE

5 HE (Date): No.:

IS (ModeD) | KCD1-101 A | &% (Name) MBI K HmEE (QTY) 5 Pcs

B (Unit): mm R~TME57% (DATA)

{X33/CODE | #1#&/SPEC 1 2 3 4 5 METE (Measure Tool)
A 0.6+0.03 | 0.58 | 0.60 | 0.57 | 0.58 | 0.58 [Jikn N /vernier calliper
B 4.840.05 | 4.85 | 4.85 | 4.85 | 4.85 | 4.85 |JibrF N /vernier calliper
C 740.10 6.90 | 6.94 | 6.94 | 6.92 | 6.92 [f#tsKJ]/vernier calliper
D 12.840.10 | 12.70 | 12.70 | 12.73 | 12.72 | 12.70 [EhsF N /vernier calliper
E 214£0.20 | 20.90 | 20.92 | 20.90 | 20.90 | 20.92 [iftrFJ¢/vernier calliper
F 15+0.10 | 15.00 | 15.00 | 15.04 | 15.03 | 15.00 [ifhs /¢ /vernier calliper
G 22.440.20 | 22.60 | 22.54 | 22.54 | 22.56 | 22.50 [JEhrF N /vernier calliper
H

XF5 (A B, C----+) EMAEE R ~T4muDHEXT Ry

This code (A, B, Ce-=--- )identify with the size code of the drawing

ImE (tem)

E3k (Require)

52 (Result)

METE (Measure Tool)

i B i
(Dielectric Strength)

AC 1500V 0.5mA 1min

ot %
(No Breakdown)

T s A3
(Resistance Pressure
Test Instrument)

LR

2 25 L LI A%

_ : . I lati Resist
(Insulation Resistance) 100MC Min 0K (nsulation Resistance
Test Instrument)
e N ., A /“ —&'_‘X/_’
T ik A BRI K (Linjjg?f%iﬁ?iiohm
(Contact Resistance) 50m € Max OK Metyer)

MER BN (Action)

TFRERTE, T RAFIS:/Switch action if flexible, No lagging

SpIR (Surface)

HELER (Result):

(%4
it (Approved): ‘fﬁ :ff

BRI R I ER, C €L Je8oleds, eJE ekt R, R, Tl

Plastic unit face is complete, no spare, no pattern, no shrinkage, Metal

OARE1 (Reject)

L& (Inspector):

Pevd




x> ZHEJIANG ZHONGXUN ELECTRONIC CO.,LTD.

A IR EFERAE
Material List

7 #

B B

#= (ModeD) KCD1-101 A m& (Name) VAN
Fs EHAR mElZiR, 8BS EINTE] %iF
(No.) (component) (material) (supplier) (remarks)

X B PA66-301-G15 AN IR
(Base) Nylon Wenzhou jun’ er
ol PA66-301-GO0 LR R
2 (Push Nylon Wenzhou jun’ er
button) v ? J
5 g TN 22 Brisw 1otk
(Spring) Steel wire Xinda Electronic Component Co
fih AT ik & SR A H]
4 AgCd012/C
(Contact) 8 /Cu Fuda Alloy Material Co., 1td
% 0. 25 N4 08F A
5 (Copper ) .
. steel strip Shanghai baogang Co.
sheathing)
S T 22y WA AN N 5
. 0. 6 4+ H62Y TSN 2 ]
6 (Middle : ) .
. Copper strip Ningbo Xingye Copper Co., 1td
Terminal)
N . .
0. 6 47y H62Y2 TR ]
7 (tortuous ) ) .
. Copper strip Ningbo Xingye Copper Co., 1td
terminal)
Pekth 0. 6 % HO2Y e
8 (Contact ) ) .
bridge) Copper strip Ningbo Xingye Copper Co., 1td

it (Approved): {%1\/

B (Check):




Test Report No. SH6139856/ CHEM  Date: Nov. 20, 2006 Page 1 of 7

ZHEJIANG ZHONGXUN ELECTRONICS CO., LTD
XIXI INDUSTRIAL ZONE, YUEQING HONGQIAO, ZHEJIANG PROVINCE

Report on the submitted sample said to be SWITCH.

SGS Ref No. 1 10139320-2

Model No. - KCD1 :

Main Substance - 1. STEEL PLUNGER 2. SPRING 3.TERMINAL WITH CONTACT 4. BLACK

PLASTIC :

‘Sample Receiving Date : Nov.16, 2006

Testing Period : Nov.16 — 20, 2006

Test Requested - In accordance with the RoHS Directive 2002/95/EC, and its amendment directives
" Test Method © (1) With reference to IEC 62321 Ed 111/54/CDV for Cadmium content

Analysis was performed by ICP and AAS.
(2) With reference to IEC 62321 Ed 111/54/CDV for Lead content
Analysis was performed by ICP and AAS.
(3) With reference to IEC 62321 Ed 111/54/CDV for Mercury content
Analysis was performed by ICP. . 1
(4) With reference to IEC 62321 Ed 111/54/CDV for Hexavalent Chromium by
spot test / Colorimetric Method. :
(5) With reference to US EPA Method 3540C/ 3550C for PBB / PBDE Content.
Analysis was performed by GC/MS

Test Results : Please refer to next pages
Signed for and on behalf of P Signed for and on behalf of , ‘
SGS-CSTC Chemical Laboratory SGS-CSTC Chemical Laboratory !
| S andy Hao |
< : |
Ella Zhang ' _ Sandy Hég !
Sr. Section Head : Lab Manager |
This Te, _:r':':w by the Company subject to its General Conditions of Service printed overleaf or available on request and apcessible
at WIS} oni ntion is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated
th 2 s test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written
g any. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
o fHduted to the fullest extent of the law.
. | SHCHEM 1007678
) “568- K / s Co., Ll ]10/F.3rd Building,No.889, Yishan Road,Shanghai,China_200233 tE&E: (86-21) 61402553 {E&E: (86-21) 64953679 WWW.CN.S5gs.com
.-, Shanghai Brambecians® A emical Laboratory, | SPEEI - L35 -EiipEss9S 3B 108 - BBER:200233 HL: (86-21) 61402594 HL: (86-21) 54500353 ¢ 5gs.china@sgs.com °
e ‘ {

Ahmanb av mf b OO Aeniin ViaYalal < R



Test Report

- Nov. 20, 2006

Page 2 of 7

No. SH6139856/ CHEM  Date
Test results by chemical method (Unit: mg/kg) —
- Method o
Test ltem(s): (refer o) 1 2 MDL | “imit
Cadmium(Cd) (1) ND ND 2 100
Lead (Pb) (2) ND ND 2 1000
Mercury (Hg) (3) ND ND 2 1000
Hexavalent Chromium (CrVi) b Spot . . See :
test / boiling water extra(uction) Yo (4) Negative | Negative Note (5) ¥
Method RoHS
Test ltem(s): (refer to) 3 4 MDL Limit
Cadmium(Cd) ™) 3 ND 2 100
Lead (Pb) (2) 138 4 2 1000
Mercury (Hg) (3) ND ND 2 1000
Hexavalent Chromium (CrVi) 4) --- ND 2 1000
Hexavalent Chromium (CrV1) by Spot . See
test / boiling water extra(lction) P ) Negative - Note (5) #
Sum of PBBs ’ --n ND - 1000
Monobromobiphenyl — ND 5 -
Dibromobiphenyl --- ND 5 -
| Tribromobiphenyl - ND 5 -
| Tetrabromobipheny! - ND 5 -
Hexabromobiphenyl - ND 5 -
Pentabromobiphenyl — ND 5 -
Heptabromobiphenyl - ND 5 -
Octabromobiphenyl - ND 5 -
Nonabromobiphenyl - ND 5 -
Decabromobipheny! —- ND 5 -
Sum of PBDEs (Note 4) (5) - ND - 1000
Monobromodipheny! ether - ND 5 -
Dibromodiphenyl ether - ND 5 -
Tribromodiphenyl ether o ND 5 -
Tetrabromodiphenyl ether - ND 5 -
| Pentabromodiphenyl! ether - ND 5 -
Hexabromodiphenyl ether --- ND 5 -
Heptabromodiphenyl ether - ND 5 -
Octabromodiphenyl ether -—- ND 5 -
Nonabromodiphenyl ether - ND 5 “
Decabromodipheny! ether - ND 5 -
Sum of PBDEs (Mono to Deca) - ND - -

ig issued by the Company subject toits

s test report refer only to the sam

; ‘ General Conditions of Service printed
Awntion is drawn to the limitations of iiability,

ple(s) tested.

@ any. Any unauthorized alteration, forgery or falsification of the conten
fduted to the fullest extent of the law.

£ , ,
_4 o, LI, {10/F,3rd Buiding,No.86,Yishan Road, Shanghai,China 200233 tEAE: (86-21) 61402553

HL: (86-21) 61402594

indemnification and jurisdictional issues defined therein. Unies:
be reproduced, except in full, wi
t or appearance of this report

SHCHEM 1007679

fE&E: (86-21) 64953679
HL:(86-21) 54500853

overleaf or available on request and accessible
s otherwise stated
thout prior written

is uniawful and.

Wwww.cn.sgs.com
¢ sgs.china@sgs.com

hiE . b# - EILHBB9E3SRI10E Hl4%1200233
T SE

e

- Member of the SGS Group (SGS SA).



Test Report No. SH6139856/ CHEM  Date: Nov. 20, 2008 Page 3 of 7

Test Part Description:
1. Silvery metal plunger

2. Silvery metal spring
3. Silvery metal terminal
4. Black plastic with white

Note:

(1) mg/kg = ppm

(2) ND = Not Detected

(3) MDL = Method Detection Limit

(4) Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.

(5) Spot-test:

Negative = Absence of CrVi coating, Positive = Presence of CrVI coating;

(The tested sample should be further verified by boiling-water-extraction method if the spot test
result cannot be confirmed.)

Boiling-water-extraction:

Negative = Absence of CrV! coating

Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction
solution is equal or greater than 0.02 mg/kg with 50 cm? sample surface area.

(6) # = Positive indicates the presence of Hexavalent Chromium on the tested areas and result be
regarded as conflict with RoHS requirement. o
Negative indicates the absence of CrVI on the tested areas and result be regarded as no conflict
with RoHS requirement.

(7) "-" = Not Regulated

(8) "-"=Not Conducted .

(9) The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS

directive 2002/95/EC
This TestBer ‘ ed by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible -

NWition is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless othersze st_ated
irfaNs test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written
C

nany. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is :unlawful and

uted to the fullest extent of the law. , : :
y SHCHEM 1007680

s 00, L. | 10/F.3rd Building,No.889,Yishan Road,Shanghai,China 200233 {E&E: (86-21)61402553  fESE: (86-21) 64953679 WWW.CN.5gS.com

hE - L - EILK689S3SH10E HRAR:200233 HL: (86-21) 61402534 HL:(66-21)54500353 € sgs.china@sgs.com
T , -
PR S Member of the SGS Group (sGs %A)




Test Report No. SH6139856/ CHEM  Date: Nov. 20, 2006 ~ Pagedof7

Sample photo:

BRITL1

ssu.ed by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible
> nfuon is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Uriless otherwise stated
PNs test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written
nany. Any unauthorized alteration, forgery or faisification of the content or appearance ‘of this report is. uniawful and

1.ted to the fullest extent of the law.
R S SHCHEM 1007681
caksfes Co., Lid, ] 10/F3rd Building.No.883, Yishan Road,Shanghal,China 200233 \E&E: (86-21)61402583  f E&E: (86-21) 64953679 WWW.cn.sgs.com
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L7 eea $aebbes

This TestEERDMNg issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible
atw 2 wntion is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated
the / is test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written
PY C&Wpany. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and

() sifuted to the fullest extent of the law. . .

| | . . SHCHEM 1007682
‘ SGS.‘ ndards Tgchnic% ; / ks Co., Lig., | 10/F.3rd Building,No.889, Yishan Road,Shanghai,China - 200233 {E&E: (86-21) 61402553 fE&E: (86-21) 64953679 © WWW.CN.Sgs.com :
< Shanghai BrameiEnd® N emical Laboraloy g . b - B1L #8892 3510 1B 4% :200233 HL: (86-21) 61402594 HL:(86-21) 54500353 & sgs.china@sgs.com
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Test Report No. SHE139856/ CHEM  Date: Nov 20, 2006

SGS authenticate the photo on original report only

=+ End of Report ***

This - issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible
at wy tion is drawn to the limitations of liabitity, indemnification and jurisdictional issues defined therein. Unless otherwise stated
th is test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written
p any. Any unauthorized alteration, forgery or talsification of the content or appearance of this report is unlawful and

uted to the fullest extent of the law.
: o _ SHCHEM 1007684
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